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Table 1 Mechanical properties of Specimens

oy Omax E.l. )x ’
Specimen (kg /mm2) {kg/mm2) (%) (%) {
|

Bolt 103.6 110.3 17.9 63.2 0.131

+1.48 +1.49 +0.95 +9.46 +0.003
H-sh 46.3 56.3 23.5 ‘
shape £2.5 £0.58 £1.7 f

* Torque coefficient

Fig.l Framing elevation
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Fig.2 Slip test specimen
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Table 2 Test results
Clamping force?*

Specimen Bm(t) O(t) v(%) Slip load(t) Fracture load(t}
X~7-1 19.6 0.94 4.8 82.8 154.0

2 20.6 1.44 7.0 74.6 151.2
X-8-1 21.4 1.56 7.3 66.8 152.0

2 20.7 1.73 8.4 83.4 151.2
X-9-1 19.7 1.21 6.1 81.2 151.4

2 20.6 1.38 6.6 76.6 132.0
X-10-1 19.9 1.83 9.2 67.0 152.6

2 18.8 l.46 7.8 72.6 152.4
X-11-1 19.5 1.42 7.3 79.4 155.2

2 19.2 1.54 8.0 74.8 150.8
Total 20.0 1.58 7.9 75.9+5.97 150.34£6.57

Bm: Mean value, O: Standard deviation
v: Coefficient of variation
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Fig.3 Cumulative frequency of bolt tension
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